
SECTION A-A
UPPER

SECTION B-B
LOWER

DESCRIPTION

DRAWING USAGE CHECKED BY

ENG. APPROVALDRAWN BY

DWG. NO.

CPD NO.

KC8

1
  O

F
  1
 

11/16/2020 R6

R6 HEAVY-DUTY UNIVERSAL

PIPE MOUNT KIT WITH 4-1/2" PIPE

SP1

SHOP R6
CLASS SUB

PART NO.

87 02

P
A
G
E

TTTTOOOOLLLLEEEERRRRAAAANNNNCCCCEEEESSSS    OOOONNNN    DDDDIIIIMMMMEEEENNNNSSSSIIIIOOOONNNNSSSS,,,,    UUUUNNNNLLLLEEEESSSSSSSS    OOOOTTTTHHHHEEEERRRRWWWWIIIISSSSEEEE    NNNNOOOOTTTTEEEEDDDD    AAAARRRREEEE::::

SSSSAAAAWWWWEEEEDDDD,,,,    SSSSHHHHEEEEAAAARRRREEEEDDDD    AAAANNNNDDDD    GGGGAAAASSSS    CCCCUUUUTTTT    EEEEDDDDGGGGEEEESSSS    ((((±±±±    0000....000033330000""""))))
DDDDRRRRIIIILLLLLLLLEEEEDDDD    AAAANNNNDDDD    GGGGAAAASSSS    CCCCUUUUTTTT    HHHHOOOOLLLLEEEESSSS    ((((±±±±    0000....000033330000""""))))     ----    NNNNOOOO    CCCCOOOONNNNIIIINNNNGGGG    OOOOFFFF    HHHHOOOOLLLLEEEESSSS
LLLLAAAASSSSEEEERRRR    CCCCUUUUTTTT    EEEEDDDDGGGGEEEESSSS    AAAANNNNDDDD    HHHHOOOOLLLLEEEESSSS    ((((±±±±    0000....000011110000""""))))     ----    NNNNOOOO    CCCCOOOONNNNIIIINNNNGGGG    OOOOFFFF    HHHHOOOOLLLLEEEESSSS
BBBBEEEENNNNDDDDSSSS    AAAANNNNDDDD    AAAANNNNGGGGLLLLEEEESSSS    AAAARRRREEEE    ±±±±    1111////2222    DDDDEEEEGGGGRRRREEEEEEEE
AAAALLLLLLLL    OOOOTTTTHHHHEEEERRRR    MMMMAAAACCCCHHHHIIIINNNNIIIINNNNGGGG    ((((±±±±    0000....000033330000""""))))
AAAALLLLLLLL    OOOOTTTTHHHHEEEERRRR    AAAASSSSSSSSEEEEMMMMBBBBLLLLYYYY    ((((±±±±    0000....000066660000""""))))

TOLERANCE NOTES

PPPPRRRROOOOPPPPRRRRIIIIEEEETTTTAAAARRRRYYYY    NNNNOOOOTTTTEEEE::::
TTTTHHHHEEEE    DDDDAAAATTTTAAAA    AAAANNNNDDDD    TTTTEEEECCCCHHHHNNNNIIIIQQQQUUUUEEEESSSS    CCCCOOOONNNNTTTTAAAAIIIINNNNEEEEDDDD    IIIINNNN    TTTTHHHHIIIISSSS    DDDDRRRRAAAAWWWWIIIINNNNGGGG    AAAARRRREEEE    PPPPRRRROOOOPPPPRRRRIIIIEEEETTTTAAAARRRRYYYY    IIIINNNNFFFFOOOORRRRMMMMAAAATTTTIIIIOOOONNNN    OOOOFFFF    VVVVAAAALLLLMMMMOOOONNNNTTTT
IIIINNNNDDDDUUUUSSSSTTTTRRRRIIIIEEEESSSS    AAAANNNNDDDD    CCCCOOOONNNNSSSSIIIIDDDDEEEERRRREEEEDDDD    AAAA    TTTTRRRRAAAADDDDEEEE    SSSSEEEECCCCRRRREEEETTTT....        AAAANNNNYYYY    UUUUSSSSEEEE    OOOORRRR    DDDDIIIISSSSCCCCLLLLOOOOSSSSUUUURRRREEEE    WWWWIIIITTTTHHHHOOOOUUUUTTTT    TTTTHHHHEEEE    CCCCOOOONNNNSSSSEEEENNNNTTTT    OOOOFFFF
VVVVAAAALLLLMMMMOOOONNNNTTTT    IIIINNNNDDDDUUUUSSSSTTTTRRRRIIIIEEEESSSS    IIIISSSS    SSSSTTTTRRRRIIIICCCCTTTTLLLLYYYY    PPPPRRRROOOOHHHHIIIIBBBBIIIITTTTEEEEDDDD....

Engineering 
Support Team:

 1-888-753-7446

valmont

Locations:
New York, NY
Atlanta, GA
Los Angeles, CA
Plymouth, IN

Salem, OR
Dallas, TX
Tampa, FL

PARTS LIST

NET WT.UNIT WT.LENGTHPART DESCRIPTIONPART NO.QTYITEM

28.5214.26 R6 BENT PLATE WELDMENTX-R6-BPW21

2.582.58 POSITIONING PLATE WELDMENT FOR BCAM-HDX-HDCAMSP12

40.0920.0413 inBENT BACKING PLATEX-LCBP423

16.3916.39 ANGLE ADJUSTMENT WELDMENT FOR BCAM-HDX-HDCAMSS14

33.8633.86 CLAMP WELDMENT FOR BCAM-HDX-HDCAMTBW15

12.541.57 5/8" x 18" THREADED ROD (HDG.)G58R-1886

1.410.707 in5/8'' x 7" HDG HEX BOLT GR5 FULL THREADG580727

0.920.071/8 in5/8" HDG USS FLATWASHERG58FW138

0.680.03 5/8" HDG LOCKWASHERG58LW269

3.510.13 5/8'' HDG HEAVY 2H HEX NUTG58NUT2710

0.620.626 in5/8'' x 6" HDG HEX BOLT GR5 FULL THREADG5806111

1.890.472 1/4 in3/4''-10 X 2-1/4" A325 BOLTA34214412

0.240.06 3/4" HDG USS FLATWASHERG34FW413

0.170.04 3/4" HDG LOCKWASHERG34LW414

0.850.21 3/4'' HDG HEAVY 2H HEX NUTG34NUT415

6.141.54 5/8" X 4-5/8" X 7" X 3" U-BOLT (HDG.)X-UB5458416

36.2436.24 MULTI-HOLE TAPER PLATE WELDMENTX-MHTPHD117

64.8164.8172 in4-1/2" X 72" SCH. 40 GALVANIZED PIPEP472118

A A

B B

18

1
16 8x2 9x2 10x2

4

2

7 8x2 9 10

12131415

5

3

6

9x2

10x2

16

1

12
17

3

6

11

HOT DIP GALVANIZED.

FINISH:

72"

4 1/2" OD

7 3/4"

7 3/4"

13"

13" TOTAL WT. # 264.78

ROUND LEG SIZES

1-1/2'  TO 9-1/2' DIA.
 

ANGLE LEG SIZES

3" TO 6"
 

 
FOR LARGE LEG SIZE ADAPTER:

SEE PART# BCAM-HDLL

ANGLE CALIBRATING PROCEDURE:
1. MEASURE TOWER TAPER
AND PICK LOWER BRACKET HOLE"

HOLE A - -2.6° TO 2.6°
HOLE B = 1.6° TO 6.8°
 

2. USE CALIBRATING BOLT
TO ADJUST FRAME TO
DESIRED TAPER

 
3. TORQUE LOCKING BOLTS
TO 100 FT-LBS

 
4.0 ADVANCE LOCKING NUT

TO POSITIONING PLATE,
THEN TIGHTEN.

18 1/8"

11"

STEP 4

STEP 2

B

B A

A

1.6° to 6.8°

-2.6° to 2.6°

REV DESCRIPTION OF REVISIONS CPD BY DATE
REVISION HISTORY

A ADDED SECTION A-A & B-B  KC8 3-23-22


